S Iy,
S k// 2, G20 R
Page 1 of 18 Shmm—mriR ‘
E | )’f/\ e T @

/“—k\\
AN

(/ N
NN
7/ "
T |n\“\

1

Lithium Battery UN38.3 Test Report
S HbUN3S.3 iRk &

Sample name

R B ER
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bt+
vivR=s :
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‘ GEVA di Evangelista Giorgio
HIEHE :
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UN38.3 Test Report
UN38.3MiA R &
RePOrt NO ..o
SRR oo, | O SP\03264004SA
Tested by (+ signature) .................... | Wendy/Testing Engineer
bW (.22 1 R TR
Checked by (+ signature) ................: | Dean Du /Project Manager
FIRZ(BER) v F /i H 2 2
Approved by (+ signature) ...............: | Hart Qiu/Technical Manager
HEAE(ZER) oo BRSCATHOAR S
Contents.....ccooeeiiniiiiiiiiieceell 18 pages
Date of ISSUE ....ccvvveeeiiiiieiee el 2024.05.27
Testing Laboratory Name ............... Shenzhen LCS Compliance Testing Laboratory Ltd.
TRARTEIE Z el | IRYI ST TG A 45 PR A 7
Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park,
AAIESS -.ooooovo Yabianxueziwei, Shajing Street, Bao’an District, Shenzhen, Guangdong, China
iﬁiﬁ .................................................. r;ﬁ%f%ﬂ”ﬁi%ﬂ[Zi&ﬁﬁfiéjﬁ%m%?E%IﬂkA*}E']O']\ 201’ C*/iﬁso,]
Applicant's Name .........cccoooonenii GEVA di Evangelista Giorgio
BT B v
AdAress ...l Via Navili 1, 10040, Almese, TO, ltaly
HIHE o
Manufacturer ..........ccccoeveeviieneeennndd GEVA di Evangelista Giorgio
i = O RRRS
AdAress ...oooeviiiiiieeiee e
ddress Via Navili 1, 10040, Aimese, TO, Italy
HIHE o
Telephone Number.............cccceeel
) i +39 011 9352635
R R IE ]
Email address..........cccovieinienll . g1e
email@gevaelettronica.it
A HBIE e
WebSIte. ....uevieiiiiiiiiiiiee]
shop.gevaelettronica.it
Standard UN "Manual of Tests and Criteria"
tandard ... ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3
BRI e \ . . o . s
B E GRIFARAET MY CGEThRIZIT1) 38.37)
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?ample NAME ..ooviiiiiiiiieeeeeee e PowerLink
= T
Trade Mark ......ccooveeveiviiiiiiiieeenen N/A
PR v
Model ....ooiviiiiiiiiii ] b+
Ei0 Y.
Ratings..........cccceciiiiiiniiieneeeen | Battery: 14.8V, 20Ah, 296Wh
ES TG (= N Output: 20V
Classification.........ccccccccoeeiiiiinnnnnnnd Li-ion Battery
ZET e RS L
APPEAranCe.........cccceeevniieeeeiiiieeeedl Black Cuboid
AT ettt e B KITA

Details information of the battery and the cell built in the battery, as following:

FEL LRI EEL S P PR 445 0 L R 3R

Product
7 i

Cell
GRS

PowerLink

Model
My

1260100

bt+

Nominal voltage

PRFR HLE

3.7V

14.8V

Rated capacity
WUE R &

10000mAh

20Ah

Standard charge
current

P 78 HL LU

2000mA

5A

Standard discharge
current

NG R

2000mA

5A

Maximum
continuous
charging current

e K ST H AL

5000mA

5A

Maximum
continuous
discharge current
SO SR U

5000mA

5A

Limited charge
voltage

76 A PR A FEL

4.2V

20V

Cell numbers

LA

8PCS (4S2P)

Dimension

RF

98.4*58.2*11.5(mm)

245.0%75.1*70.5(mm)

Weight
A

160.6g

1759.3g
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Possible test case verdicts:
i ] BE FH I £ 1 bR

Test case does not apply to the test

(o] o] [T o AR : NT/A*\S)EH
_— . . g
TARTTE AIEH FZ55 e

Test item does meet the requirement | P(ass)
TARIE FF EARERIESR s |6
Test item does not meet the :

- . | F(ail)
requirement ................cld Py
WRITH AR EARAERER .. o
Testing:

WA
Date of sample received................... 2024.04.10
BER B I o

Date(s) of performance of test..........

TRRPAT H I

2024.04.10~ 2024.05.10

Test result: Pass

KGR B
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[ . CONCLUSION &5
ltem Sample Number Standard Conclusion
HH FE T PitE gt
Altitude simulation PASS
S ah%
Thermal test PASS
i 05t P
Vibration UN "Manual of Tests PASS
B BO1-B08 and Criteria" iy 4
Shock ST/SG/AC.10/1 1/.Rev.7/ PASS
It Amend1/Subsection e
External short circuit 3\8‘3 . PASS
Yk 2 B R0 A Ay U F s
Crush/ Impact CO1-C10 My CETHERABIT) PASS
PR ] 38.377 R
Overcharge PASS
i 75 HL L B09-B16 &tk
Forced discharge PASS
SRR It C11-C30 &Hy
Notes & J+:

The conditions of the battery of sample No. BO1 to B04, B09-B12 are at first cycle, in fully charged state;
B4 5 B01-B04, BO9-B12H AR 25 55 — M52 7 i o8 i il 1911 56 4 70 IR A HA FL v ;
The conditions of the cells of sample No. C01 to C05 are at first cycle at 50% of the design rated capacity, in fully

charged state;

B4 5 CO1-COSHPIR A V2 — A28 B 78 ELTBUE A 391 58 4 78 ROIR S B R B BT 19 50 % A b
The conditions of the cells of sample No. C06 to C10 are after 25 cycles at 50% of the design rated capacity, in

fully charged state;

B i 2 5 COB-CAO PR AN JAE TN 52 8 78 HETBCHE A 9] 5 4 70 R RS HL A B BT HEL 0 50 % Y LS
The conditions of the battery of sample No.B05 to B08, B13 to B16 are after 25 cycles, in fully charged state;

Ff i 4 "5 B05-B08, BA3-B16MHPARA N AE -+ T A28 8 7e v L P I 48 R 58 4 e IR AS R e

The conditions of the cells of sample No.C11 to C20 are at first cycle, in fully discharged state;

B2 5 C11-C20 IR A 9 5 — A58 8 78 HELTBCHB A 3] 5 4 T R IR S O HEL S
The conditions of the cells of sample No.C21 to C30 are after 25 cycles ending in fully discharged state.

Ff i 5 C21-C30HPIR A N AE A TN 78 H 0B ol 1 40 AR e s TR AR S R RS
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II. MAIN TEST EQUIPMENT = Z 1% &

Instrument Name {X #% 44

Battery charge tester Hijth 7¢ it HLIR A%

Battery low press tester =45 LR I6 4

Rapid temperature rise tester $# I8 AR

Vibration tester #Ez14

Vertical shock Tester MR &

Battery external short-circuit tester Hijth 45 B iR 56 A1

DC source Hififa & HIH

Battery crush tester Hiits$7 K IRIEHL

Battery impact tester Hi it )b o i 56 4L

Scales K

Digital multimeter 73 /1%

Temperature recorder i /&1t 5%

Temp.& Humi. Meter JRE it
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I[II. TEST METHOD AND DATAM 75 ¥ A3

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

NI R b B RV A DA AU T AT IRIE T1 2 T5. RIS TO AT FH AR IS iy A it syt 28 . RIGT7 77 LAEE
JRPGAETRIR T TS Al I i AR IR () e 23047, DAEE IS B 7 vl 0 H P P T 2

SOR AT IBA BN . oI OMR . ORERATCE KT HARAS b s A T A AR S JS BT S B AN T
HAEHATIX — 5 AT HL R 90% o A7 5% L He SR ANTE B 558 4 TECHEUIR A& 1) H M P s 2

In order to quantify the mass loss, the following procedure is provided.

mass loss= (M1—M2) /M1X100%

Where M1 is the mass before the test and Mz is the mass after the test, when mass loss does not exceed the
values in Table below, it shall be considered as “no mass loss”.

K PR G W

LR = (M1—M2) /M1X100%
HKPMOR R TR R, M2k E /5B . WS SR AR TR, BN “ERER IR .

Mass M of cell or battery Mass lost limited
F v B R 2Lt M JREBKRE
M<1g 0.5%
1g<M<75g 0.2%
M>75g 0.1%
[w] [=] YRR BERAE] | ftll: R ELZ XD BN KELFFEERE TR AR 101, 201, C#5 301
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Test T1: Altitude simulation & E#)

Test procedure RKFESF:

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 * 5 °C). {5 FE 5 75 5 /1R K T11.6kPaflif fE20°C £ 5°CIIMEE N A7 E D6/

Requirement EK:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORPEM IR ol TofR. e B TCEE K, BLRE e n T i B AN 1R AT T i L 990 %

Data%j#z:

No. Pre-testillli® /i After testill i 5 Ma;s Loss Voltagenloss Verdict
iz | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRE AR CENERIAES CHE#)

i (g) HE(V) i (g) HLE (V) (%) (%)

BO1 1756.8 20.16 1756.8 20.15 0.000 0.05 PASS/& 1%
B02 1757.5 20.15 1757.3 20.15 0.011 0.00 PASS/& 1%
B03 1759.3 20.15 1759.3 20.15 0.000 0.00 PASS/&#%
B04 1758.4 20.16 1758.4 20.16 0.000 0.00 PASS/& 1%
B05 1756.9 20.14 1756.8 20.14 0.006 0.00 PASS/&#%
B06 1757 .4 20.14 1757.4 20.14 0.000 0.00 PASS/&#%
BO7 1759.1 20.15 17591 20.14 0.000 0.05 PASS/& 1%
B08 1758.2 20.16 1758.2 20.16 0.000 0.00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: I TR CARAR. CRER LU TCE KR

Test T.2: Thermal test fif Kl ik

Test procedure JAFEF:

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed
by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 £ 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

ISR R BRIR IR LSS T-72°C £ 2°C N AFI R D6/ M, ARG AR IR IR 255 T--40°C £ 2°C MFT AR D6/ . PIAS
vt i FEE 2 D) 1) e KR T (DB o307 b o X — I AR EE S 100%, B ¥ AT B FE S E R SR 20°C £ 5°C M A7724/)
I o TR A A B, B T W o a0 Tk ) I ) 2220 R A 1 2/

Requirement &R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFERTCIRW. ToIRA . ToffiR. o BL R ToE K, HLRE k56 )5 T B v IR S AR T B i T 3 TR 990 %

[= [E | RIRCHEURASBRAS | il R IHELXKDH GBI XENFFEEETIVE Atk 101, 201, CHk 301
'l Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: 1-2F, Building A&3F, Building C, Juji Industrial Park,
'@Z ] Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China
ﬁ FEiE Tel: +(86) 0755-82591330 | HEFE E-mail: webmaster@lcs-cert.com | RJit Web: www.lcs-cert.com
FRIEIAER Scan code to check authenticity


mailto:webmaster@lcs-cert.com

S

Page 9 of 18 Report No.: LCSA03264004SA

Data%j#z:

No. Pre-testilli® i After testill i 5 Ma;s Loss Voltagenloss Verdicts
yui2 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRE AR AR EES CHlsE#)

i (g) HLE (V) JiiE () HLE(V) (%) (%)

BO1 1756.8 20.15 1756.1 20.01 0.040 0.69 PASS/&#%
B02 1757.3 20.15 1756.4 20.00 0.051 0.74 PASS/&#%
B03 1759.3 20.15 1758.6 20.01 0.040 0.69 PASS/&#%
B04 1758.4 20.16 1757.8 20.01 0.034 0.74 PASS/&#%
B05 1756.8 20.14 1755.9 19.99 0.051 0.74 PASS/&#%
B06 1757.4 20.14 1756.7 19.98 0.040 0.79 PASS/&#%
BO7 1759.1 20.14 1758.3 20.01 0.045 0.65 PASS/&#%
B08 1758.2 20.16 1757.4 20.00 0.046 0.79 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: I TR CRRR. TR TCE KR

Test T.3: Vibration #%3}

Test procedurefliRFfEFF:

1. Cells and batteries are firmly secured to the platform of the vibration machine /Ff 5 2 Bl 23 R R & (1)
& F.

2. The vibration:a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15 minutes/JRz LLIESZ B, X B #H NTHZIE N 22 200Hz, 285 fHRIRI7HZ, — MBI RRS:15
I3E

3. The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18
Hz is reached, The amplitude is then maintained at 0,8mm (1,6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then maintained until
the frequency is increased to 200 Hz/ X #3344 : N7 #Z&HF 4 PR FE1gn BRSO INEE E BL RIS 18 #f 2%, R KR
MRORFFIED.8 oK (SVWFZ1.6 ZoK) FFHG NN B 3] Kk ik 28gn (A L1950 2% , A fe Kb O
FE8gn ELFHA MY N $200 ##2% .

4. This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell /&M i N =B AHEE B 77 17) EAEIR12 IR, JL3 N/t

Requirement &R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in
its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

FORFERTCIRI. ToIRA ToffiR. O BL R TOHE K, HLRE k56 )5 T 3 R R S AR T B i T 3 SR 990 %
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Data%{#z:
No. Pre-testilli® i After testill i 5 Ma;s Loss Voltagenloss Verdicts
yui2 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRE AR AR EES CHlsE#)
i (g) HLE (V) JiiE () HLE(V) (%) (%)
BO1 1756.1 20.01 1756.1 20.01 0.000 0.00 PASS/&#%
B02 1756.4 20.00 1756.4 19.98 0.000 0.10 PASS/&#%
B03 1758.6 20.01 1758.4 20.01 0.011 0.00 PASS/&#%
B04 1757.8 20.01 1757.8 20.00 0.000 0.05 PASS/&#%
B05 1755.9 19.99 1755.9 19.97 0.000 0.10 PASS/&#%
B06 1756.7 19.98 1756.5 19.98 0.011 0.00 PASS/&#%
BO7 1758.3 20.01 1758.3 20.01 0.000 0.00 PASS/&#%
B08 1757.4 20.00 1757.3 20.00 0.006 0.00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: I TR CRRR. TR TCE KR

Test T4: Shock i

Test procedureliRFfEFF:

1. Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support
all mounting surfaces of each test battery.

2. Each cell or battery shall be subjected to a half sine shock of peak acceleration of 150gn and pulse duration
of 6 milliseconds. Alternatively, large cells and large batteries may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

3. Each cell or battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations

LUAE [ A FE S R AR A ) 22 B3R T o X434 FEURE W DLV D 150gn (-4 IESZ AN E iy, Ik b #5426 =&

Fp, ORI B it AR R H it 2H 200 48 52 f K I 2 50gn AR RESE I [A] 11 2280 (1~ IE 5L i o BN FE L RS2 AR AR
FL o7 BV IO B PR IR SRR W o /N R K e R 8 I 1) B A 6 =2 A AR i L M ik b 4R 2 ) () SO 11 2280 . R
(0928 AT SRR R S AN AE ISR B2, BN i 0E = EUAH 2 B RE 22 7 L I BT R 852 = aile, $38E RO
M5 =Rk, SIS Z18Ik M
Battery Minimum peak acceleration Pulse duration
150 gn or result of formula
Small batteries Acceleration(gn) = (100850) 6 ms
mass
whichever is smaller
50 gn or result of formula
Large batteries Acceleration(gn) = (30000) 11 ms
mass
whichever is smaller
[=] [E | RIRCHEURASBRAS | il R IHELXKDH GBI XENFFEEETIVE Atk 101, 201, CHk 301
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Requirement ZE3K:
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFEREIRI. oI TEMRR. R LTS K, FLRE ah ik 36 )5 O 6 L B S AR T B i T 6 H IR 990 %

Data%{#7:
No. Pre-testillli® i After testill i 5 Ma;s Loss Voltagenloss Verdict
a2 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRE AR R CEEREES CHlsE#)
i (g) HLE (V) JiiE () HLE (V) (%) (%)

BO1 1756.1 20.01 1756.1 20.01 0.000 0.00 PASS/&#%
B02 1756.4 19.98 1756.3 19.98 0.006 0.00 PASS/&#%
B03 1758.4 20.01 1758.4 19.99 0.000 0.10 PASS/&#%
B04 1757.8 20.00 1757.8 20.00 0.000 0.00 PASS/&#%
B05 1755.9 19.97 1755.9 19.97 0.000 0.00 PASS/&#%
B06 1756.5 19.98 1756.3 19.98 0.011 0.00 PASS/&#%
BO7 1758.3 20.01 1758.3 19.99 0.000 0.10 PASS/&#%
B08 1757.3 20.00 1757.3 20.00 0.000 0.00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: I TR ERRAR. R TCE KR

Test T.5: External short circuit #M&E 2R

Test method ik 714!

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.

DCRE B Ah TR BETS BIMEIR 57 4 °C Ja, FRHEATAMAR RS o J i O I (R R T il B RO A, I
fEAE T SRR AP TCIE AT, I8 /N FEES /) F R SR ST () 270 @ /NS, DK BRSO AR H b R R ) 2270 12 /)N
I o SRIGRELTE 5T+4 CHEG T 42— AMBEAE /N T 0.1 QIR HMEE HLEE FE2% -

This short circuit condition is continued for at least one hour after the cell or battery external case temperature

has returned to 57 £ 4 °C, or in the case of the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

FE bl fE 3] 57+4°C 2 )5, F BRI (B TR RFLE 1 /N, RS ey Jo 2% iR B2 T B 38 e IR T — B UIR T 57+4°C.

Requirement ZR:

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

FORKE A MR IR A 170°C, HikK /a6 /NS A TSR, JEmii, e K.
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Data%{#z:

No. Peak temperature(C) No disassembly, No rupture and no fire
G5 B¢ e Ui ToffA s TCRER AN TR K

BO1 57.6 PASS/ &

BO2 57.9 PASS/ &

BO3 57.7 PASS/ & 1%

BO4 57.4 PASS/ &

B05 57.3 PASS/ &%

B06 57.7 PASS/ &%

BO7 57.6 PASS/ &

B08 57.3 PASS/& 1%

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)#EH(EH TFEAEARDMT
18 ZRM R R Bith)/BF ECEA TR . 85, B/ AHEMER/NF18 2R ERR Bit)

Test procedure JiAFEFF— Impacti&il:

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm diameter, at
least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the Centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at
the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single impact.

FARIGRE S BAE e Pl b, B — AR EA D T 7Temf 316 RN S a0i BiE Wl BE PO S, K — & N9.1kg
A N6 1+2.5cm Y BEV& R FE o AF DI BB 5P P47, SHURAE AT O EA215.810.1 2K %
IR B e A — .

Test ProcedureJliXf2 /- Crush#f[E:

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 KN + 0.78 KN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

KRS AE PP I Z 55, BYE I EBMTINCR, R 58 — Al s B i 2R 29 01 BJROK/RD . $F IR Rt
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17, BERHIMLLT =0l —:
()t ¥ 77 &35 F]13KN+ 0.78KN;;
(b)Ff f K LIS R B A5 2010022 4K 5
(C)FE A AR 1K JR 4R B L H150% 2 LA L .
BT BB ity N2 M e B8 PR — TR B s, L1186 T JEAE ot S P IR T I, (R T i 2 N5 A il EL )
T3 o BEASFE i R 22 52— IR
Requirement ZE3K:
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly and no fire during the test and within six hours after this test.

FERME A R s R IR AN 170°C,  HoAste 564>/ 2 P alB i dh T A A TS

Data%#E (Crush#FJE) :

No.4 = Peaakﬁgperoature No disassembly, No fire
B i (C) Tofffk . Tokg K
CO01 24.6 PASS/#
C02 245 PASS/#
Co3 24.8 PASS/ &%
co4 246 PASS/& 1%
C05 24.4 PASS/&#%
Co6 24.7 PASS/&#%
co7 24.5 PASS/ &%
cos8 24.8 PASS/&#%
Co09 247 PASS/ %
C10 245 PASS/ %

Test T.7: Overcharge i3 E 7 H
Test procedure JAFEF:
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
PA2 f5 it | HEFF (1) e R AR 42 70 B HL IR FE it 7R v, AR e /) L A
(@)U ] ZXHER 1 70 F S AN 18V, AN B/ 70 S A% T SXhs 58 B K 78 FL FE S R 1 5 B 22V 2 T )
BUNE
(D)Un ST ZCHER 1 70 L R BRI 18V, AR A di /N 78 P RS 1% 1.2 A5 ) T b s B K 7 L AL S
205 CHIMERIRLEE T, IR RFSE24/ M
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Requirement EK:
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

FORPE A AEBEG T ATEG S5 7 R A TEREAA AT TS K .

Data%{#z:

No. No disassembly, No fire
I Toffth. Tokek
B0O9 PASS/ &%
B10 PASS/ &%
B11 PASS/ &%
B12 PASS/ &%
B13 PASS/ &
B14 PASS/ &%
B15 PASS/ &%
B16 PASS/ &%

Test T.8: Forced discharge (for cell)3& i H

Test procedureflliXfEfF:

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

205 CHIMIREE T, WEFEMIERTE12V B EYR FaE AT R m s, B R S R AR A ST 4G H
It 9 ] 36 P 4 E ) B R H LA

X8 8 B TECHE R U T 9 R ot R T — AN UCHC AR R BEL, N o 1 e TS PSS ) 5 T80 25 BB A B
RN K LA

RequirementZE 3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

FORPE A AEBEG T ATREGJS 7 R TCREAA AT TS K.
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Data%{#z:

No. No disassembly and no fire
9 Tk, TRk

C11 PASS/ &%

Cc12 PASS/&%

C13 PASS/&i%

C14 PASS/&%

C15 PASS/& 1%

C16 PASS/ &%

c17 PASS/& %

Cc18 PASS/&i%

C19 PASS/& 1%

C20 PASS/ &%

Cc21 PASS/ &%

C22 PASS/&i%

C23 PASS/&%

C24 PASS/& 1%

C25 PASS/ &%

C26 PASS/ &%

ca7 PASS/&%

C28 PASS/&%

C29 PASS/& 1%

C30 PASS/& %
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Powerlink bt+v1.0 =

Battery Capacity
14.8V 296Wh
input
USB-C 20V 5A
Output
USB-C 20V 5A
POE 24V 1.2A 30W
POE 48V 1.2AB0W
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Figure 2
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Figure 4
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Important Notice
1. The test report is invalid without the official stamp of LCS.
A5 IELCS 7 5 AL -
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG BN TN RERAZEAL TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
ARALCSH R, &R 2 Ak & i
4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
AL, Zhl. BH. B R BT EAR Y B 4 k.
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
PR S AN P E S S AR, AT H RS Dt
6. The test report is valid for the tested samples only.
AR AR A AR AR P AR i A R
7. The Chinese contents in this report are only for reference.
AR P H RS A BENES
8. Objections to the test report must be submitted to LCS within 15 days.

RS A AU MRS Z HEIS KRN RA AR .

***End of report***
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